



LABORATORY TEST REPORT N° 2239 March 09, 2012

INTERNAL REFERENCE N°12-2239

Mod.028/O del 04/07/2008

CLIENT	GROSSI S.r.l.
Address	Via A. Gramsci, 137
	51015 Monsummano Terme (PT) - Italy
Required by:	Mr Stefano GROSSI

SUPPLIER	/
FINAL CUSTOMER	/
COMMITMENT	/

TYPE OF MATERIAL	Leather
TYPE OF TANNING	/
TYPE OF FINISH	/
ARTICOL	400
COLOUR	/
APPLICATION	Footwear (Lace)
NOTES	/

Data arrivo campione	06/03/2012
Data misura prove	dal: 06/03/2012 al: 09/03/2012
See attached Laboratory Report n°	VB-328-2012 of the 09/03/2012

TRIALS and RESULTS

- **SAMPLING:** done by the client
- **CONDITIONING:** not done as agreed with the client
- **PREPARATION and ATMOSPHERE CONDITIONS DURING TRIAL:** 23±2°C; 50±5% H.R. (when required in the test method, the trial has been conducted in the standard atmosphere)

Approved on behalf of CERTEST S.r.l. by:
Laboratory Manager
Dr. Giuliano CAMPIGLI

This report has been issued by Certest s.r.l. quality system and well documented by our own quality manual and related procedures. It conforms to the ICEC/TS 406 rev.03. Results are valid only when applying rules and/or technical procedures specified in the following pages and they refer only to the sample submitted to tests in our laboratory and not the whole lot they represent. Reproduction of this document is allowed only with an exact copy of the original. Partial reproduction of this documents allowed subject to Certest s.r.l. approval and is registered with the referring report number. Only the original report is valid and partial reproduction of this document is allowed subject to Certest s.r.l. approval and is registered with the referring report number. The use of this report in a judicial process must be expressly authorized by Certest srl. Samples tested are stored for 6 months if not otherwise required.

Purchaser: CERTEST S.r.l.
via Risorgimento, 16 - 1° piano
56024 Ponte a Egola (PI)

Spett.le GROSSI S.r.l.
Via A. Gramsci, 137
51015 Monsummano Terme (PT)

CERTEST reference number: N°: 2239-12

S. Croce sull'Arno, March 9th 2012

TEST REPORT N. VB-328-2012

(Valid to all law effects R.D. 842/28)

Sample submission	: By CERTEST, on March 2012 the 6 th
Article	: n°1 sample Art. 400
Analysis required	:chromium VI (UNI EN ISO 17075:2008), chromium VI after ageing (24h - 80°C -10% UR)

ANALYTICAL RESULTS

TEST	RESULT	UNIT	TEST METHOD
CHROMIUM VI	n.d. ⁽¹⁾	mg/kg	UNI EN ISO 17075:2008
CHROMIUM VI after ageing (24h - 80°C - 10% UR)	n.d. ⁽¹⁾	mg/kg	UNI EN ISO 17075:2008

⁽¹⁾ n.d. means "not detectable" i.e. under the method detection limit.

Chromium VI detection limit 3 mg/kg

Analyst
Lucia Mengali



Analysis were submitted and carried out at



WASTE RECYCLING



I risultati contenuti nel presente certificato sono riferiti esclusivamente al campione sottoposto a prova
Il presente documento non può essere riprodotto parzialmente senza autorizzazione scritta

Via Lancioni, 2
56029 Santa Croce sull'Arno (PI)
Tel. 05712901 - Fax 0571290248

Pagina 1 di 1